Lipgrading Watar
Ireatmant. Hlants

Upgrading Water Treatment Plants

E. G. Wagner and R. G. Pinheiro

ISBN 0-419-26050-1 (pbk)
0-419-26040-4

Published on behalf of the

WORLD HEALTH
ORGANIZATION



Oﬂ Pﬂo

2, un
L) w
A A
?l'fn" (ﬁ'

& Frane™®
London and New York

First published 2001

by Spon Press
11 New Fetter Lane, London EC4P 4EE

Simultaneously published in the USA and Canada
by Spon Press
29 West 35th Street, New York, NY 10001

Spon Press is an imprint of the Taylor & Francis Group

© 2001 World Health Organization

The authors alone are responsible for the views expressed in this publication.

Printed and bound in Great Britain by TJ International Ltd, Padstow, Cornwall

All rights reserved. No part of this book may be reprinted or reproduced or utilised in
[...]
dosing pumps, mechanical mixing and flocculation, a settling basin and each filter
fitted with its own recording turbidimeter. In between these extremes, a wide range of
alternatives is available to meet any needs for design information.



5.7.2 Operation

Even a pilot plant with only one column, filtering plant-produced water, requires
considerable attention. The personnel requirement depends on the size of the plant, on
how much prefiltration treatment is being performed, and on the number of filter
columns. Once the plant is constructed and in operation, one trained technician may
often operate it, but it will usually have to run 24 hours a day during a test. Although
data can be gathered without continuous runs, they are required to simulate operation
properly. Experience has shown that filtration data do not continue neatly before and
after a pause in operation. At least two people, and perhaps more, are therefore
required to measure and record filter information and monitor the various aspects of
pretreatment through a complete filter cycle between backwashes.

The data collected during a pilot filter run usually include:

- Raw water turbidity (NTU) every hour through the period of the test run.

- Filtered water turbidity from each filter every hour during the test run.

- Total head loss every hour over the period of the test run of all filters.

- Chemical dose rates at the start of the test run and any changes during the test.

- Filtration rate during every hour of the test run.

- Specifications of media (depth, effective size, uniformity), size and depth of gravel.

5.8 Treatment plant as a pilot plant

Once satisfactory data have been collected from pilot plant operations, results can
usually be tested further in a part of the treatment plant. Plant modifications which can

be made to assess conclusions of bench scale jar and pilot scale testing are described
below with two examples.

The first case was a large conventional treatment plant treating flashy, surface water
for a large city in South America. The plant had originally been designed to provide
13.5 nt s but more water was needed, so a programme of jar and pilot filter testing
was undertaken. Settled water from the existing basins was routed to two pilot filters
for testing sand and dual media options (Figures 5.37-5.39). The extent of short-
circuiting in flocculation and settling systems was also examined.

Figure 5.37 Location of water source for pilot filters

Sedtling Floeculation
baxsins basins
Filters Y

+ 4+ +

[TITTITI 't o+ o+
m?=i
HEEEREEN + + H|8)
o Lt + H)a

Plan



e w0 e Filwm

Figure 5.38 Performance of pilot and plant filters as determined by average filtered
water turbidity with four different coagulant and polymer doses.

F Y
- -130
0.50 17 Jan 24, 1978 N
Ave. filter rate 12,9 gpm/2 -
gu .c v Declining filler rate - 1m:g¢;
= ‘:—_' | =
~ : - s
20304 € 134: - F90 O
] S |4 -
80254 1241 -80 G
= g | -, S
4 0.20+ = 114 *4‘_ Effluent turbidity ’.f =70
S i 8
E ﬂ-15" E 1ﬂ" , i-ci‘..-.-nui!!*.'. "ED ;
L , II:'I‘I.._.. e g
0.104 9~ Headlasg__r’ e bS50 I
P I
0054 8] 7 -40
r-'" L
0.0 71 T T T ] T T T T T T T T 30
g 2 4 6 8 10 12 14 16 18 20 22 24

Filter run (hours)

Figure 5.39 Operating characteristics of declining rate pilot filters

Investigations were done over an 18- month period. The suggested plant capacity could
be doubled using the same treatment structure, subject to satisfactory performance of
all stages in the treatment process. Flocculation, settling and transmission canals
would be sufficient, and the sand filters were also suited for twice as much flow. The
only serious hydraulic bottleneck within the plant would be the rate controllers on the
existing filters. In addition, twice as much water would need to be supplied to the plant



and distributed from it. In view of these optimistic conclusions, one flocculation
system, one settling basin and one filter (a ninth of the plant) were modified to take
twice their normal load. Filter alteration included removal of the venturi of the rate of
flow controller to provide for increased flow rate. The filter sand was unmodified. This
filter was operated at twice its normal load for about 6 months, monitoring head loss,
length of filter runs, and filtered water turbidity.

The filtration rate was raised from 125 n? m? per day (1.44 mm s') to about 250 n?
m2 per day. The turbidity of the filtered water was no greater as a consequence of this
(0.3-0.5 NTU), although filter runs were reduced from 60-70 hours to 25-30 hours
because of the greater loading with the same settled water (5-7 NTU). Given these
results after a 6-month period of plant filter testing, there was no doubt that the
existing sand filters could take the new higher loads.

One flocculation basin was modified to have six compartments instead of two. The two-
compartment basin had a serious short-circuit under the hanging baffle, which meant
that flocculation time was about 10 minutes instead of the designed 25 minutes. Short-
circuiting was greatly reduced in the six-compartment basin, such that even with twice
the flow about 12-13 minutes of flocculation was achieved, which allowed formation of
good settleable floc. The next step was to improve the entrance to the settling basin. A
temporary perforated entrance baffle was constructed to improve the flow pattern.
However, during preliminary testing, the settling basins showed a tendency to form
currents that carried water through the basin in 20 minutes instead of the 2 hours
intended in the design. To improve settled water removal, launders of 20 m length
were installed at the outlet end of the basin.

The preparation for this plant-scale testing took about two months. Although
considerable expense was involved, this was quite justifiable with the possible
economy of doubling plant capacity without new construction (bearing in mind the
good outlook from smaller scale tests). Approximately US$ 30 - 40 million was the
potential expenditure as opposed to the few thousand dollars actually expended.

Basin testing was carried out over two weeks (one day on, one day off). Turbidity of
the settled water did not differ significantly between the settling basin with increased
flow and the adjacent unmodified basin, further confirming the case for doubling plant
capacity.

Design of the permanent plant modifications was initiated, based on results of
progressive testing at bench scale, pilot scale and plant scale. Construction took 18
months and the treatment plant has been operating at a rate of about 29 m° s for the
past 25 years.

The second case was that of a colour removal plant in the southern USA. This was
operating at its design capacity of 27 million gallons per day (1.2 nt s™) but about
twice that amount of water was needed. Bench scale jar testing was initially carried
out, along with sampling of flocculation and settling systems which indicated that there
was considerable potential for improvement.

In jar testing, a number of options were tried and the best results were obtained by
making several modifications to the usual operation of the plant:

- Changing from a cationic polymer to a non-ionic, high molecular weight polymer.



- Applying polymer in the flocculation basin, about 5 minutes into the flocculation
cycle.

- Applying liquid alum as a 1 per cent solution, rather than at 50 per cent as supplied.

- Application of alum in a flow-through system, rather than a mixing basin with power-
driven mixer.

The existing plant had eight propeller-type flocculation mixers, all mounted in one
basin. It was therefore relatively easy to convert the basin into eight compartments,
each with its own mixer. A new perforated baffle was installed at the entrance to the
settling basin. For plant-scale testing, the set of modifications on one side of the plant
were then as follows:

- The flocculation basin was further partitioned into an eight-compartment basin.

- A perforated entrance baffle was constructed in one settling basin.

- High molecular weight, non-ionic polymer was applied in the flocculation basin at
about 5 minutes downstream from the beginning.

- Dilute alum was applied through a diffuser into the line from the raw water pump
station.

The plant test was carried out over a period of 5 months with the modified side of the
plant operating at twice the design rate. The results confirmed expectations, and the
settled water turbidity of about 1-2 was lower than the turbidity before modifications.
The plant itself had been used to confirm results of the jar tests. Figure 5.40 shows the
results of bench scale and plant scale testing and the dramatic improvenent in the
modified plant.



18 4
17 4 \\\\\
16 - \\\\\\ ,v.-r;ﬁzéz;':f:
: Y TS Y,
7 ' SRRREERSISS
14 _| \\ —- T ;’?‘.‘:’:'F‘*‘ 77 ﬂi
13 - ' ol ot
“mn*‘“mpum
5 12 . w
l-.-
Z 11 QOriginal plant dose
o Alum  Lime Catafloc B
£ 10 - (g 1Y)
£ 70 10 030
£ °7
2 8- ,
> Madified ptant dose
g 7+ Laboratory dose Alam  Lime 965 N
£ Magnifiow img "'}
= B Abm  Lime 985N Agitation 56 20 015
{myg ") G min
5 - 60 75 0.2 75 2
4 .
3 -_
2 -
1
a T T |
0.0 0.5 1.0 2.0 1.5 2.5 3.0 a5

Settling velocity (cm min~")

Figure 5.40 Performance comparison of existing plant conditions, plant dose and
process, laboratory dose and process, and modified plant conditions. The significant
improvements available from an optimisation procedure are clearly demonstrated.

The state agency controlling water plant operations approved the specified
modifications for increased flow, and the plant has operated in this mode for many
years. Approval for a higher load on the filters was not forthcoming, although with
lower applied turbidity they would have performed satisfactorily. In any case, the

water department economised enough in the pretreatment to pay
filters.

for the additional



Chapter 6. DISINFECTION
6.1 Choice of process

There are many processes available for disinfection, some of which are physical or
physico-chemical (e.g. thermal energy and ultra-violet, gamma, X or microwave
radiation) and some are chemical (e.g. ozone, halogens and their compounds including
chloramine, calcium and sodium hypochlorites). For economy, chemical disinfecting
agents are most commonly used, especially chlorine and several chlorine compounds.

Some chorine derivatives can be carcinogenic. Those most relevant to water treatment
are haloforms, which arise mainly by reaction of free chlorine with humic substances.
Formation of haloforms is rather slow (from an hour to several days) depending on
temperature, pH, the type and concentration of humic precursors, and the type of
disinfectant residual.

Avoidance of haloform formation is relevant in choosing a disinfection method,
especially if organic precursors are abundant in raw water. The first option would be to
use alternative disinfectants but all processes studied so far have disadvantages. They
either form organic by-products or a residual. Application is costly and control schemes
are complex. Therefore removal of precursors before simple chlorination remains the
most frequent choice.

Other considerations favour chlorination in the foreseeable future. Even when an
oxidising agent is used in pre-treatment (for removal of algae, organic compounds,
iron, manganese, taste and odours, or for viral inactivation) post-chlorination is able to
provide a persistent germicidal residual which can be maintained throughout the
distribution system. Chlorine is commercially produced even in less developed
countries, costs of installation and operation are relatively low, and operators of water
treatment plants have experience in using it.

6.2 Health risks of chlorine

There are a number of potential hazards that need to be respected during piping and
assembling equipment for chlorine and during the handling of chlorine because it
vaporises very rapidly at atmospheric temperature and pressure and is harmful even in
small amounts.

Chlorine is a skin irritant, which may cause eye bums and damage to body tissues.
Even at low concentrations the gas damages mucous membranes and the respiratory
system causing throat constriction, coughing and pulmonary oedema. In severe cases
of chlorine inhalation victims show excitement, restlessness, sneezing, salivation,
retching and vomiting. Difficulty in respiration may cause death, and in less severe
cases sone permanent lesions may result. Therefore, safety is of great importance in
the design and operation of chlorine facilities.

6.3 Design of chlorination facilities
Major points of concern in waterworks chlorination practice are effectiveness of

operation and maintenance, ease of container storage and handling, and adequate
control of the process. Although nearly every installation is different, there are some



general guidelines that help in designing system components. These guidelines relate

to containers; to feeding, metering and controlling equipment; to piping; to injectors;
to housing; and to safety equipment.

The design needs to take account of chlorine consumption, which is a function of the
flow to be treated at the required dosage. It is also necessary to consider whether to
feed directly or in solution and to take account of the installation components which
include the chlorine supply, chlorinator water supply, chlorine pipe lines, chlorinator
and housing requirements. The system must be designed to incorporate strong
precautions to avoid leaks and measures to control and contain leaks and to keep
moisture out of all components that are required to stay dry.

6.3.1 Container, feeding, metering and controlling equipment

Chlorine is usually supplied as a dry liquefied fluid under pressure, in steel containers
of 45.4 kg (100 Ib), 68 kg (150 Ib) or in 907.2 kg (2,000 Ib, "ton containers"). The
appropriate size depends on daily chlorine consumption and ease of supply. In general,
the smallest cylinder is not used and the largest is chosen when consumption exceeds
250 kg per day.

Chlorinators measure only gaseous chlorine, which means liquid chlorine in the
containers has to be vaporised before it reaches the feeders. Heat is required to
change liquid chlorine to vapour, so some form of heating must be provided either
from ambient air or in a specifically designed heat exchanger (a chlorine evaporator).

Proper operation of a chlorinator requires a minimum gas pressure at the point of gas
withdrawal. The correct pressure depends on the type of feeder. For a direct-feed
chlorinator this is about 1.41 kgf cm? (20 psi) plus the back pressure at the point of
application; and for some vacuum-operated chlorinators (but not all) it is about 0.98
kgf cm? (14 psi).



- Liguid state

Pressure (kg em
X
]

Gaseous stale

l
1 1 I | I i I 1 | I | I 1 | T 1T 1 LI | 1

1
-29-20.15-10-5 0 5 101520 25 30 3540 45 50 S5 606570 75 80 85
Temperature (°C)

Figure 6.1 The relationship of chlorine vapour pressure to temperature

For rate of withdrawal (dependent upon transfer of ambient heat) several factors must
be considered. The most important are ambient air temperature, air circulation rate,
humidity of the air, the amount of liquid chlorine in the container, and the surface area
of the container. Vapour withdrawal is more rapid with greater circulation of air, lower
air humidity and lower liquid chlorine level in the container; but as the container is full
at the start of the operation, and air circulation and humidity are variable, these three
factors are generally disregarded. Calculations of sufficient accuracy need only account
for ambient air temperature, container surface area, and minimum chlorine gas
pressure at the point of withdrawal.

In the process of vaporisation of a liquid there is an equilibrium between vapour and
liquid that depends on temperature and pressure. For chlorine the curve of equilibrium
is shown in Figure 6.1 from which it is possible, given the minimum chlorine gas
pressure necessary for operating the chlorinator, to determine the corresponding
threshold temperature.

Taking into account the ambient temperature, the threshold temperature and the